


Part No. Numer katalogowy Description Qty
1 540473 Hex bolt M8*30 1
2 540474 Spring washer ¢ 8 1
3 540475 Bigger flat washer ¢ 8 1
4 540476 Clutch assy 1
5 540477 Belt 1
6 540478 Engine 1
7 540479 Locknut M12 4
8 540480 Spring washer ¢ 12 4
9 540481 Ecc, washer ¢ 12 4
10 540482 Protective frame 1
11 540483 Throttle lever assy 1

11-1 540484 Throttle lever 1
11-2 540485 Throttle cable 1
12 540486 Grip 1
13 540487 Handle 1
14 540488 Shock absorber for handle 2
15 540489 Hex bolt M8*20 4
16 540490 Nylon liner 2
17 540491 Lining tube 2
18 540492 Bigger flat washer ¢ 12 2
19 540493 Hexagonal bolt M12*65 2
20 540494 Vibrator control Assembly 1
21 540495 Vibrator control lever 1
22 540496 Vibrator control cable 1
23 540497 Vibrating plate 1
24 540498 Vibrator assy 1
25 540499 Hex bolt M10*45 4
26 540500 Bigger flat washer ¢ 10 4
27 540501 Plate for engine mounting 1
28 540502 Belt cover(upper) 1
29 540503 Flat washer ¢ 8 2
30 540504 Spring washer ¢ 8 2
31 540505 Socket head bolt M8*20 2
32 540506 Rubber bumper-1, ¢ 50*35 1
33 540507 Shock absorber for base plate 4
34 540508 Flat washer ¢ 12 4
35 540509 Nut M12 4
36 540510 Hex bolt M12*35 4
37 540511 Socket head bolt M6*35 2
38 540512 Spring washer ® 6 2
39 540513 Flat washer ¢ 6 2
40 540514 Lock, handle 1
41 540515 Locknut M10 4
42 540516 Wheel Assy. 1




Part No. Numer katalogowy Description Qty
42-1 540517 Wheel bracket(optional) 1
42-2 540518 Flat washer ¢ 17(optional) 4
42-3 540519 Wheel (Optional) 2
42-4 540520 Spingdle ¢ 17(optional) 2

43 540521 Rubber mat 1
44 540522 Fixing bar 2
45 540523 Hexagonal bolt M8*30 5
46 540524 Washer ¢ 8 5
47 540525 Nut M8 5
48 540526 Hexagonal bolt M8*70 1
49 540527 Throttle cable clamp 2
50 540528 Socket head bolt M8*16 3
51 540529 Vibrator control cable clamp 1
52 540530 Socket head Screw M16 1
53 540531 Flat key 5*40 1
54 540532 Rubber bumper-2 1







Part No. Numer katalogowy Description Qty
1 540533 Vibrating case |
32 540534 Vibrating cover
2 540535 Ecc.rotary shaft, driven 1
3 540536 Ecc. Rotary shaft, drive 1
4 540537 Ball bearing NJ. 206E 4
5 540538 Flat key 10*20 1
6 540539 Flat key 12*20 1
7 540540 Flat key 12*50 1
8 540541 Circlip ¢ 42 5
9 540542 Eccentric rotator, drive shaft 1
10 540543 Gear 1
11 540544 Dial plate(R/L) 2
12 540545 Bearing 6008 2
13 540546 Knock pin 1
14 540547 Gear rim 1
15 540548 Eccentric rotator, driven 1
16 540549 Stopper 1
17 540550 Screw M20 1
18 540551 Spring 1
19 540552 Hexagonal bolt M10x65 1
20 540553 Nut M10 1
21 540554 Oil plug bolt M14*1.5 1
22 540555 Aluminum washer 1
23 540556 Bearing cover / shut-off, driven 1
24 540557 Bearing cover 1
25 540558 Oil seal 28x50x10 1
26 540559 Circlip ¢ 40 2
27 540560 Flat washer ®8 12
28 540561 Hexagonal bolt M8*40 4
29 540562 Locknut M8 4
30 540563 Socket head bolt M8*20 11
31 540564 Spring washer ® 8 33
33 540565 Hex bolt M8*20 14
34 540566 Bearing cover/shut-off & Shim/bearing |
cover
35 540567 Bearing cover / shut-off 1
36 540568 Cylinder 1
37 540569 Shim, cylinder 1
38 540570 Position rod 1
39 540571 Rotary sleeve 1
40 540572 Rotator 1
41 540573 Plane bearing 2
42 540574 O-ring 23.6%3.55 1
43 540575 Oil seal 20x30x6 1




Part No.

Numer katalogowy

Description

Qty

44 540576 Clamp spring ®30 1
45 540577 Plain cushion ¢5*32%2.5 1
46 540578 Spring washer @ 5 1
47 540579 Socket head bolt M5x12 1
48 540580 Shim, bearing cover of cylinder 1
49 540581 Bearing cover / shut-off, cylinder 1
50 540582 Mounting plate 1
51 540583 Socket head bolt M8x35 4
52 540584 Spring washer ®6 3
53 540585 Socket head bolt M6x12 3
54 540586 Flat washer ®10 2
55 540587 Spring washer ®10 2
56 540588 Hexagonal bolt M10*30 2
57 540589 Connecting sheet 1
58 540590 Washer, Bearing cover/driven 1
59 540591 Flat key 8x20 1
60 540592 Belt cover (below) 1
61 540593 Driven pulley wheel(below) 1
62 540594 Concave washer € 8 1
63 540595 Socket head bolt M8x16 4
64 540596 Socket head bolt M8 1
65 540597 Fork Pin 1




	1
	1
	Arkusz1

	2
	2
	Arkusz1


